]
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CERTIFICADO DE PRUEBAS EN FABRICA

Number/Ndmero

06005840

Page / Pagina:

1/8

pate/Dia: 07/03/2006

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Cliente:

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer s Order { Clienle Orden - ltom N*

Customer s Relerence / Relerencia del cliente

Manufacturer’'s Warks Orger N

I Confismacion de Venta

086251/03
Manulaclure Process / Proceso de fabricacion Product Type / Tipo de products. Surace / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Sp ation / Mormas o especificaciones.

API 5L/ASTM Al06/ASME SA106/ASTM AS53

Steel Grade / Grade de acero,
B/X42 PSL1

BISELADO NORMAL

Ends / Exiremos. NORMAIL BEVEL

Dimensions / Dimensiones.
60.30 X 3.90 MM
2 3/8 X 0.154 INCH

Length ¢ Longiud
6.00 / 6.50 MTS
19.70 / 21.30 FT

Guanlity / Cantidad: 233 Pcs/pz

Mominal Weight / Pese Nominal
5.42 RG/M
3.65 LB/FT

TENSILE TEST / ENSAYOS DE TENSTION

Specimen condition Specimen dimensions Test i uTs. Y.5.
Condicidn de la probeta Dimensionas de ia probeta temp Unit / Unidad Uit £ Unidad ! Elongation
Heal N Sample N° | Ls Type Size Temp. |RG/MM2 KG/MM2 urs Alargamiento
Colada N° | Muestra N° Tipo O Tamafo de
mm ensayo Required/Requerido Required / Requenido Required |% in 2 inches

Thiin: tir % =

Thiax:

LMirt Max b,

*C Lita: %,

35810 |[466963|C/B Rec| L 19.32 = 3.78 TA 38.17 49.52 0.77 34.50
35810 (466964|C/B Rec | L 19.49 = 3.86 TA 38.63 50.04 0.77 36.40
35810 [466975(C/B Rec | L | 19.52 = 3.81 TA 40.01 50.22 0.80 35.30
35810 |466977)C/B Rec L 19.62 x 3.81 TA 38.73 50.62 05T 34.50
35810 (4669B0fC/B Rec | L 19.56 = 3.92 TA g1l 48.57 0.76 35.40
35810 |467016|C/B Rec| L 19.47 x 3.81 TA 37.83 49.68 AT 32250
39673 |499762|C/B Rec | L 18.33 x 4.01 TA 36.06 47.09 0277 32.40
39673 |459763)C/B Rec | L 18.21 x 3.98 TA 37.62 47.77 0479 31.30
39674 |459758B)C/B Rec | L 18.33 = 3.97 TA 34.89 45.33 0L.T77 31.20
39674 |489758|C/B Rec| L 18.33 x 4.02 TA 38.50 46.593 0.82 33.80
39674 |499760|C/B Rec | L 18.31 = 3.98 TA 36.09 46.62 0.77 30.30
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q : q— Tubos de Acero de México, S.A.

Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: meWWWNww:wwﬁn
06005840 2/8
pate/Dia:  07/03/2006

Customer/Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
086251/03
IManufacture Process ¢ Proceso de fabricacion Product Type { Tipo de producto. Surface / Supericic.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones. Steel Grace / Grado de agera. Ends / Exiremos. NORMAL BEVEL
APT S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensionas. Length / Longitud Quanlity / Canlidad. 233 Pcs/pz Nominal Waight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 EKG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Tasl T u.T.s. Yo
Cendicion de 1a probeta Dimensiones de la probeta temp Unit# Unidad Unit / Unidad ! Elongation
Heal M sample N°f Ls Type Size Temp. JKG/MM2 KG/MM2 urs Alargamienta
Coladga N° | MuestraN? Tipo On Tamano de
mm ensayo Requirsd/Requerids Required / Requenido Reguired |% in 2 inches
Tin: T™in: Min =
[TMax: Thias:
LMin: LMin: Max Ot
‘C LMax: LMax: %
41089 |509080)C/B Rec | L 19.24 x 3.70 TA 37.20 50.30 0.74 36.20
41089 |509081|C/B Rec | L 19.27 = 3.70 TA 36.28 49.16 0.74 33560
Ls: Location of the sample / Localizacion de la muestra G/B: Body / Cuerpo R/U: Upset / Recalgque Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal T: Transverse / Transversal
TA: Room T { T A EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido Y.S: Yield strength / Fluencia Logi { Minimo L itudi LMax: Longitudil FMaximo L
TMin: Transverse Mini | Minimo T TMax: Transverse Maximum / Maximo Transversal | Minimo
inspacted ir with the mieets the in all respecis. This cort ized systam and A 1€ valid with Slectronic < ve On the orginal cerlificate Ihe trace-mark green colote<t
s oafoemity 10 the orginal one, taking upon hmsel e rasponshility [0 amy unlawdul or nal allowe: sificahon will be subjeetad 10 tha law.
\Ediante Ui SiEema computarzade y es valido confima electsanica. | En ol ceniticado anginal el logolpo
v alteracion wo lalsilicacion serd sujeta o L ey

DICA 777 04 0




Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA PR —" Page | Pagina: e

(52) 229 989 1120 fax

06005840 3/8
Date/Dia: Oﬂ\Ow\NDO@,

customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE { oz " 8 Gustomer's Order { Cliente Orden - ltem N (Customer’s Reference / Referencia oel cliente manutacturer’s Works Orger N° / Conlirmacién de Verita
086251/03
Manulacture Process { Proceso de fabricacién. Product Type / Tipe de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Nemmas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
APTI 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensienes. Lenglh / Lengitud Quantity / Canlidad 233 Pcs/pz Nominal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 KG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT
HARDNESS TEST / ENSAYQOS DE DUREZA |
Superficial Hardness / Dureza superficial. |
Extemal/ Extemna
Heat N” Sample Unit Unidad: BHN
Colada N Muestra N* Ls JReq. Min: Feq. Max:
Result /Resultado
35810 (466963 |C/B 124
35810 (466964 [C/B 138
35810 466975 |C/B 135
35810 (466977 |C/B 132
35810 (466980 |C/B| 129
35810 |467016 |C/B 129
39673 499762 |C/B 124
39673 499763 |C/B| 125
39674 |499758 |C/B 129
35674 |499759 |C/B 127
39674 459760 |C/B 126
41089 |509080 |C/B 116
41089 |509091 |C/B 123
This i 1o certity that the prod mariufactured, sampled. tested, andlor inspacted in accordance with the i and meets the in oll respects. This cenificate is issued by a o 1zed System and i IS vald with elecrronic signature. O fhe. original ceificate the trade-mark green colored
Te licate would release a eopy of i, e must attest its conformity 1o-1he ouginal one, taking upor himselt the resoansiulity for any unkwtul'on not allowed use. Any alteraliol 1 will be subjected o tha law.
T vy M ba used as a deciaration of arigin
Fite documento certil deserios agul tuaron manutaciurados, probadas y/o ins onados de acusido con la especiiicacio rencia y Salisiace 105 DOrresanEIRNtes re ectidnica  En-el certiticade onginal el logotipo 3
Tenatis {verde) astd (Mo onn el oniginal ¥ Se hats respansable o o
Este oerificado 10 €5, 0l pusde sor usatit, COMo una deckracion de of gen DIGA 777 04 0
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

{ Minimo

Max: Maximum / Maximo

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: ool
06005840 4/8
Date/Dia:  07/03/2006

Cusiomer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order f Cliente Orden - item N Customer's Reference /. Relerencia del cliente Manufacturer's Works Order N° | Confirmagion de Venta

086251/03

Manulacture Process/ Proceso de fabricagion: Product Type / Tipo de producto. Surface { Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones, Steel Grade / Grado de acero. Ends / Exremos. NORMAL BEVEL

API S5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL

Dimensions [ Dimensiones. Lenglh ¢ Longitud. Guantity / Cantidad. 233 Pcs/p=z MNominal Weight / Paso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT

Ls: Location of the sample / Localizacién de la muestra C/B: Body | Cuerpo R/U: Upset / Recalque Req: Required / Requerido

TECHNOLOGICAL TEST / ENSAY0OS TECNOLOGICOS

Heat N™ Sample N*

Band Test

Goadati- | Mucstat I FroavodoCuvade |
35810 (466963 |GOOD/BUENO

35810 (466964 |GOOD/BUENO
35810 [466975 |GOOD/BUENO
35810 (466977 [GOOD/BUENO
35810 |466980 [GOOD/BUENO
35810 (467016 |[GOOD/BUENO
39673 (499762 [GOOD/BUENO
39673 (499763 [GOOD/BUENO
39674 |499758 |GOOD/BUENO
39674 |499759 |GOOD/BUENO
39674 499760 |GOOD/BUENO
41089 |509090 |GOOD/BUENO
41089 |509091 |GOOD/BUENO

i of origin.

il seturadds, probiadas yib inspeceionados de actera con la espeilicasion do relerencia y salisface l0s comespondentes requadmiantos. - Esle coricado se em
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DICA 777 04 0




Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Niimero

06005840

Page

5/8

(52) 229 989 1100 tel

I Ragloe: (52) 229 989 1120 fax

pate/Dia:  07/03/2006

customer [ Ciemz: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N* Customer s Reference / Refarencia del cliente Manufacturer's Works Order N* / Confirmacion de Venta
086251/03
Manufaciure Process [ Proceso de fabricacion. Product Type ! Tipo de producto. Surface ! Superlicie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
<landard or Specification / Normas o especificaciones. Steel Grade / Grago de acero. Ends / Exiremos, NORMAL BEVEL
APT 5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensionas Length / Longitud Quantity { Cantidad 233 Pcs/pz Morminal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 KG/M
2 3/8 X 0.154 INCH 19.70 f 21.3¢ FT 3.65 LB/FT
CHEMICAI, COMPOSITION / COMPOSICION QUIMTCA.
Composition, % / Composicion
[+ Mn Si Cr Mo S P i v Cu Al Sn As MNb B N
X 100 X 1000 X 10090
Heat TH Max
Colada Min
Sample N° [P Max
Muesitra N° Min|
35810 H 12 1io8 25 E: 2 1 11 25 1 46 23 4 2 1 2 14 1 31
466963 P 12 108 26 4 3 0.1 1L 25 2 47 25 5 2 2 3 17 5l 35
466964 | 24 12 119 26 4 3 A 13 25 1 44 24 4 2 =1 3 13 1 34
466975 P 13 108 26 3 2 1.1 1z 25 1 46 24 5 3 3 a 1s 1 34
466977 P 1z 107 26 3 2 1.1 1z 25 i 48 23 5 3 1 2 Iy =K 34
466980 B 12 107 26 3 2 A 12 26 1 48 23 L 3 1 3 Ak} 1 34
467016 P 13 106 26 4 <l 1 al=i 25 1 45 24 5 2 1 3 14 s 23
39673 H 12 108 24 4 2 2 Al 26 i 41 29 5 2 1 2 13 ik 31
499762 15 i3 109 22 4 3 1.6 12 23 1 40 30 2 1 1 3 15 1 33
499763 [ 12 109 23 4 3 1.1 i2 ‘24 1 38 30 4 1 1 3 16 1 35
39674 H 12 106 23 3 2 1 11 18 1 33 a0 4 2 1 2 13 1 35
499758 P 12 106 23 4 3 1.1 12 19 1 37 40 3 1 1 3 19 1 36
499759 P 12 108 23 4 3 1 11 19 B ag 36 4 2 1 3 19 £ 5 36
499760 |5 13 106 22 4 3 1 12 17 i 33 36 2 1 1 3 20 3 36
This ks to ceetify that the producis meets he ments in all reapec! zed systarn a0 1 5 @) the original certifcate INe tRde-mark green colores
1 raspan fior amy unkawdul of cation will be subjected to e
AESCTI0S 30 a y satsface f0s cormesoand 7 sisteina compulareado v es vilido con fima olecirdnica  E riticano onginal el J0gotifo
Teaars (verde) esta impreso o 1 Az de gue of posoador del cr irial 56 hisce responsable cacian yia falsiticarion sers Solets @ la oy,
Este certilicado no 25, 1 pucd, <0, COMA Una deciarsaion de ofgen DICA 777040




Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero
06005840

(52) 229 989 1100 tel

e
Rage/ Gagwa. (52) 229 989 1120 fax

6/8

pate/Dia:  07/03/2006

(Customer / Cl PLESA AMNAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Relerence / Relerencia del cliente Manufacturer's Werks Ordar N° / Confirmacion de Vena
086251/03

Manufaciure Process | Proceso de fabricacion. Product Type / Tipo de producto. Surface [ Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. Steel Grade ( Grado de acero. Ends / Exremos, NORMAL BEVEL

API SL/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones Length / Longilud. Quantity / Cantidad. 233 Pes/pz Neominal Weight / Peso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT

CHEMICAL COMPOSITION / COMPOSTCION QUIMICA.

Composition, % [ Compaosicion %
c | Mn | si cr | Mmo] s P N v | cu a | sn | as | No | T | ca N
X100 X 1000

Heat H Max
Colada Min|
Sample N° |P Max
Muestra N° Min|
e
41089 H 1z | 107 | 24 4 2 1 9 | 28| 1 16 =il N 2 1 3 | 15 ol BT
509090 P 13 | 106 | 24 5 3 1 g | 24 ] 1 | 42 30| s a1l 3 4 | 12 1| ae
509091 = 12 | 106 | 24 5 3 1 10 | 22 | 1 | a2 30 5 1 1 [ 124 3 |-40
— H: Heat/ Colada P: Product / Producto

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTA

FABRICADO POR SIDERCA
FABRICACION DE ACERO: FUNDICION POR ARCC ELECTRICO ¥ COLADO CONTINUQ - ACERO CALMADO AL ALUMINIO.

VENTUALES MICROINCLUSIONES.

MATERTAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROL VISUAL ¥ DIMENSIONAL: SATISFACTORIO.

CONTROL NO DESTRUCTIVO TUEBO (C.N.D.):SATISFACTORIO.

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E

meats (e requiremens in all respects. This cel

amaled, leslaa, andior inspected in accondance with th specification reférer

would relesse a cony ! i, he must Bttest s coplofmity (9 ihe original oae; taking upon himsel the responsitility for any unlawiul o

ia y salistace oS conespd s sequuriientos  Feie codificad se em

& Encasodecue s iy el inismio, debend garantizr 1a con sl ebginal, y s haca responsable por cuaxuser uso flegal o indet

a0, SOMO UNa decaracion de orgen

e On the odgnal cenidicals ihe trade-mark green colored
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page

06005840 8

— (52) 229 989 1100 tel
Ragi: (52) 229 989 1120 fax

pate/Dia:  07/03/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order / Cliente Orden - ftem N* Guslomer's Reference / Relerencia del cliante Manulacturer's Works Qrder N* / Confirmacion e Venta
086251/03

nanufacture Process / Proceso de Tabricackan Product Type ! Tipo de producto Surlace / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Nommas o especificaclones Steel Grage ¢ Grado de acere. Ends / Extremos. NORMAL BEVEL

APT 5L/ASTM Al06/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud Quantity / Cantidad 233 Pcs/pz Nominal Weight / Peso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 KG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT

SUPPLEMENTARY INFORMATION / TNFORMACION SUPLEMENTARTA

NO REPARADO POR SOLDADURA.

CERTIFICADO DE ACUERDO CON: EN 10204 3.1.B/95 - IsSO 10474 3.1.B/92.
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : API 5L, 42° Edition 2000.

EDICION DE LA NORMA : ASTM A53/02.

EDICION DE LA NORMA : ASTM A106/02a.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACTON.

CONTROL NO DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.I. (FULL LENGTH) LONG. (EXT./INT.) 12.5%.
PROTECTOR EXTERNO: MC-PLASTICO CERRADO NO LEVANTABLE.

PRESION DE PRUEBA HIDRAULICA: 207 Epa*100 = 3000 Psi (5 seg.)
TAMSA REF: 596823

This is lo cerily Ihal the products cescrined hera in were manufactured, sanoled, tested, andfor inspected in wilh the speci and meets tha requirements in all respects. This cerificate (s issued by a comou

Terars i stamped. In case thi owner of the angiial cerllicate would ralease 4 copy he must atlest it conformity 10 Ine original one, taking upon mmself the respoasitility for amy unlawiul of nat allowed use. Any alleration and/or eation will be subjected 10 the law.

Este cocumento cedifica que aductos desor

Tenarls (verde) estd imoraso A Encaso

Este cediticado no 85, ni pueds séf usado. coma UG Jeki

\red system and it 18 valid withelectronic signature . On the-onginal cenflicata the tade-mark green colored

{iima clectranica. En el certiicado otignal &l ogatipo

DICA 77704 0)




q = Tubos de Acero de México, S.A.

m =m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: Mwwwwwwwwwxwwm"
06005840 8/8
pateDia:  07/03/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE c. Y. Customer’s Order / Clienta Orden - item N° Customer s Reference / Relerancia del gliente Manufacturer’s Works Order N* / Confirnacion de Venta
086251/03

Manulaclure Process / Proceso de fabricacion. Product Type / Tipo de producta, Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. Steel Grade | Grado de acero. Engs / Extremos. NORMAL BEVEL

API S5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL

Dimensions ( Dimensionas. Length / Longitud Quantity / Canlidad. 233 Pcs/pz Neminal Weight / Peso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RKG/M

2 3/8 X 0.154 INCH 19.70 { 21.30 FT 3.65 LB/FT

TAMSA QUALITY DEPARTMENT SIGNATURE

FATTION DE
CACION O AL LDAD CACION DE M AL

LEZADA ¥X. CARLOS Z AVILA e

Quality System Certified
M* 110850

15 i3 1g cerlity that the products described here in were manutad

mpled, testod,

o = =
Sor inspeced i \ication relorencad Al mests the fequirements in all ressis. This cenificale i€ 185ued Dy @ computarized sysiem and it is vad with slectiomc signatire. On the aniginal Genlficate the Lmde-mark greon colared

stamped  In case the ownes of 1he onginal cartificale wou e must attest 15 contormity bo the eriginal o

taking upon Rimaelt the responsibillty far any orlawtul or (ot aliowed use  Any altezation andior falsitication will be subjected to the taw.

This certficate is ried a declarafion of orgin 767 may i e USEE 85 & dec

Esite gocumenio certifica que jos productos descros agul feerms probados yo inspecdonados de. o I especilicacion de referencia y saligtace los comespondienies requenmientos  Este cenificada se emite mediEnts un Sistama campularizago y es valido con tima electionica, En el certiicado onginal el logotipa
Tenaris (vardi) estd imareso a0 4 hoja. En casa de oug el poseedar del cenilicace entregue una fosocopia del mismo, deberd garantizar 14 conlarmidad con ef anginal. yse hace responsable por cua iier s ilepal o indehido. Cusquier aleracan yio falslicacion serd sujeta a L ley

Esta corliticado no s, ni puede ser usado, como una-declargcion de origen _ DICA 777040




